T — R e —— = ey

:
REPAIR PARTS MANUAL |
18 H.P. LAWN TRACTOR |
|

|

With 45" Mower Deck
MODEL 3583-5400

A A A
ONE YEAR LIMITED WARRANTY

For ona {1) year from date of purchase by the first consumer for residentlal uss {thiny {30} days com-
merclal use), NOMA Outdoor Products Incorporatsd warrants that it will replace frea of charge, Includ-
ing tabor, any origlnal part of any NOMA Qutdoor Praduets Incerporated praduet faund to be defective
by any autharized Setvice Dealer or the factory. except the battary which is warranted for ninety (50)
days from date of purchase.

This warranty does nel cover engtne, ransmission, transaxle or diffaranual (these items are covered
by thelr menufacturers own warranty}. This warmanly does not caver parts that have failed due to
normal wesr or parts that have falled subjsct to misuse or abuse. Transportation of the unit or part io
and fram an authorlzed Ssrvica Dealer or faclory I8 the responsivility of ths ownar.

A stap by step explanation as to what procedure should be followed for this Warranty is:

1. If a pant bacomes dafactive, contact the stors whare the unit was purchased for the name and ad-
dress of the authorized Servica Dealer nearest to you,

2. 1 you cannot iocals an authorized Sarvics Dealer, write Satvice Department of NOMA Outdoor
Products Incorporated for the name and address of the authsrized Sarvice Daaler in your atea or
call tha Service Depariment at 1-901-422-1690,

3. Return the defective produg, aicng with proof of purchase to such autherized Service Desler for
replacement of any dafective part where coversd by this warranty,

There Is no other express waranty. Implied warrantlas, Including those of marchantability and fitness
for a particutar purpose are limited 1o one (1) year from dala of purchase. Liability for Inciduntal ar con-
sequential damages are excludad,

Some slates do not allew limitations on how long an Implied warranty lasts, so the above lmitation
may not apply 16 you. Some states do not allow the axclusion of Incidental or consaguential damages,
s0 the above axclusion may not apply to you. This warranty gives you specitic tegal rights, and you
may have other rights which vary from state to state.

NOMA Outrdoer Products Incorparated Calier 8000 Jackson, TN 38308-8000

\\K\\?\\\\\\W\\\\M‘“\

NN

A

A o

UNIT PARTS AND SERVICE
This manual contains instructions for safely, assembly and maintenance. Read this manual carefully and com-
plataly so that you will know propsr assembly, use and care of your unit, Alse fill in and mail the registration card
packed with the unit. For service other than covered In this manual, sontact an authorized service dealer, A
nationwide parts and service arganization has been sstablished 1o provide locally available parts and service. A
list of authorized parts distributors has beer included In this manual, When ordering repalr paris, a'ways giva
the following information: 1, The Part Name; 2. Tha Part Number; 3. The Quaniity desired: 4. Ths Full {sight
diglt) Model Number of the unit. The model number will be found on a plate attachad to the unit.

\

Look for this symbol. It means - ATTENTION] BECOME ALERT! A HAZARD
TO OPERATOR, BYSTANDER, PROPERTY OR EQUIPMENT MAY EXIST.

NOMA Outdoor Products Incorporated

Celler 3000
Part No. 309324 Jackson, TN 38308-8000 2560 J
S — S— . - .
Prics $2.00 Printad in {1 S.A.
112gqdue] suuy L2:B0 20 ReEW B8

S888cL BLSIO



A

OPERATIONAL PRECAUTIONS

THESE INSTRUCTIONS ARE FOR YOUR PROTECTION. PLEASE READ THEM CAREFULLY.AJ

kel

12,

Know the controls and haw o stop quickly. READ THIS
OPERATOR’S MANUAL and instructions furnished with
attachmentas,

Wear safety glasses or eys shields when asssmbling or

operating riding mowar.

Do not allow ehildren to opsrale the machine, Do not

alfow adults to apsrate It without proper Instruction,

Do not carry passengers. Do not mow when chifdren and

othars are around, Disengage power 16 blades(s) or

attachment(s) and stop the engine while athars are In the
vicinlty of the mower.

Batlery fluid {slectroiyte) Is an ACID and is extremaly dan-

gerous. Do not smoks while servicing the battery, Do not

setvica the batfery near g open flame or spark.

Handle gasoline with cara, it s highly flammabls.

A. Use approved gasoline contalner.

B. Nevar temove tha fual cap of, or add gasoline to, a
running of hat engine, or an anglne that has not been
sllowed 1o eool for several minutes after tunning.
Nevar fill the tank indoors and always clean up spilied
fusl immediately.

C. Do not smoke whila filing fusl tank,

D. Do net tun the enghe indoors. Opsn doors if engine
must be run in garage. Exhaust fumes cantaln
CARBON MONOXIDE, an ODORLESS and DEADLY
GAS.

Check fusl supply bsfore sach use allowing spacs for ex-

pansion as the heat of the angine and/ or sun can cause

gasoline to expand.

Do not operate mower when barsfooted. Always wear

substantial footwear, praforably stesl-ioed shees. Do not

wear loosa fitting clothing that could gat caught in moving
pans.

Clear the work area of objacts (wire, rocks, etc.} which

might be piekad up and thrawn, Chack all contrals for

propar function.,

Disengage ali attachment clutches, shift to neutral, angd

sat parking brake before attempting 16 start the engine

(molor). When etarting engine equippad wihh a pull

startor, stand firm and make sure your feot are well away

from the biade(s),

1. Disengage pawer to blado(s) or other attachments(s) and

stop the englne {motor) tefore leaving the apsrator's po-
sition, Always dismeunt from the Jeft slde.

. Dlsengage powar to blade(s) or other altachmant(s) and

stop the angine (motor) bafore making any repairs or ad-
justments.

. Disengage power to blada(s) or other attachment(s) when

transporting or not in uge,

. Take all possible precautions when leaving the vehicls

unattendad, such as disengaging power to blade(s) or
attachment(s), lower tha sttachmant(s), setting the park-
ing braka, slopping the engine {mofor), and removing the
key.

. Do not stop ar start suddenly when going uphill or

downhill. Mew up and down the face of steep alopes:
never across the faca,

5988cL BLCIO

18. Raducas speed and exsroise axtreme caution on slopes

17

18.

and In sharp turns to prevent tipping or loss of control, Be
aspacially cautious when changing divection an slopes,
Stay alert for noles, raeks, and roets in the terraln and
other hiddan hazards, Keep away from drop-off, Never
operats your riding mower on wet of slippery grass or ay o
spead which could cause a skid. Exercise care when
rMowing around a fixad object to prevant the blade(s) trom
striking It. Naver dsllberately run over any foreign objac,
Always disengage blade control laver bafora attempling
ta remove the movier from & hole or other obstruetion,

- Usa care whan pulling loads or using heavy squipment,

20

21

22.

23.

24,

25,

26,

27.

28.

28,

30

A. Use only approvad drawbar hitch polnts.

B. Limit foads fo those that you can safely control,

C. Da not turn sharply. Use care when backing.

D. Use counterwelghts), whee! waights or tire chains
when suggested in attachment(s) instructions,

Watch for traific when crossing of near roadways,

When using attachment(s), never diract diecharga of ma-

tarial toward bystandars nor allow anyone near the

vahicle while in operation.

Keap the vehicle and attachments in good operating con-

dition, and keep safsty devices in place and In working

condition.

Keap all nuts, bolts, and screws 1ight to be sure the

equipmant is in sate warking condition,

Never stare tha equipment with gasoline in the tank inslde

& building where fumes may reach an open fiama or

spark. Allow the angine to ¢ool bsfore storing In any

onclosure.

To reduce fire hazard, keep the engine free of grass,

leaves or excesslve grease.

The vehicle and attachments should be stoppad and in-

spected for damage after siriking & fareign object, and

the damage shauld ba repalrad befora restarting and op-
srating the equipmant.

Do nof change the engine governor settings or overspeed

angine,

When using the vehicie with mower, precaed as follows:

A. Mow only in daylight or in good artificial fight,

B. Never make a cutting height adjustment whila tho
engine {molor) is running it the opetator must dis-
mount to do so,

C. Shut the engine (motor) off when removing the grass
cateher or unclogging chute,

D. Check the blade mounting bolts for proper tightness at
trequent intervals.

Under normal usage, the grass catcher bag material is

subject {0 daterloratlon and wear, Check tha bag fre-

guently for deterioration and wear and teplace wom bags.

Check that replacement bags comply with the origlnal

manufacturer's recommandations o specifications.

Disengage power to mower bafore backing up. Do not

MOW in reverse unioss absolutely necossary end then

only after careful abservation of the entire area behind

the mowar,

Pam No, 309328

112gdue] auuy

L2:B0 20 ReW

B8O



OWNER'S INFORMATION

PURCHASEDATE: . / __ /

ey _

Record the following infarmation about your unif so that

MODEL NUMBER: DDDD - DDDFJ

CODENO.: __..___ SERIAL NO.: ——
DEALER'S NAME AND ADDRESS: ———— .

your will ba able to provide it in case of logs or theft,

(Entar complete 8 diglt number fram model plate on unty

— 8TATE: ___. TELEPHONE: __ = —

CONTENTS OF SHIPPING CARTON

- Tractor (wih 45 inch deck)

Oporator's Manua!

- Repair Parts Manua!

- Engine Manual

* Stearing Whoe! (with rall pin pantially Installed)
- Seat

- Battary

Bsttery Acid Pack

Bag of Assembly Pars Containing;

- Oil Drain Trough

- Battary Hold-Down Bracket

- Battery Hold-Down Rod

- Bag of Batléry Hold-Down Parts Contalning:
1 - %2z Inch Flatwasher

1 - Yaineh Split Lockwasher

1 - U4+ 20 inch Hex Nut

B I TGP
- s e

-

2 - - 20 x %% Inch Hex Head Scrows

2 - ' inch Keps, Nuts (Star Washer attached)
- Bag of Seat Mounting Parts Containlng;

4 - *16- 18 x Yt inch Hex Head Screws

4 - */inch Spiit Lackwashers

4 - " Inch Flatwashers

-~

TOOLS REQUIRED FOR ASSEMBLY

1 - "hs inch Wranch (or adjustabie wrench)
1+ 2 inch Wranch (or adjustable wranch)
1 - Hammer

Pan No, 308328

$989c4 6B4L2S1O0

- Beg of Battery Cable Installation Pars Contalning:

HOW TO MEASURE SCREwW $IZE

{5/18 x wl
‘\L le—% enaTH —

DIAMETER Il

¥ ]

A  oancer

Thig riding mower can be dangerous If carsiessly
used.

Read your Owner's Manual thoroughly before aperat-
Ing your riding mower.

Always wear safely glasses or aye shielde whife as.
sembling or operaling your riding mowesr,

DO NOT carry passangers at Eny tine,

Keop your hands, fast, halr and looge clothing away
from the discharge area, the underside of the mower
dack or any moving parts while the engine s running.

DO NOT allow chitdren or young tesnagers to operate
or be noar your riding mower whila Is oparating.

NOTICE

For packaging purpuses, the krob may have been re- 1
moved from the mower cluteh laver and placed in the parts ’
bag. Please screw tha knab onto the mower cluich lever
and tighten it securaly, ‘
|

For packaging purposes, the battery may have been
installad on your unit, The battery must be removed from
your machine to be serviced, Ses the Battary Removal
paragraph in your Operator's Manual for removal Instruc-
tions.

112qdwe] suuy 82:80 20 Rew 80



Repalr Parts

[ﬁ' Lawn Tractor Mode] 3583-5400

—

11
7 18
SRR
14 16
156
All Uunnumbered items
sre Interchangenble
with the opposlie slde,
Ref, ltem 80
Page 6!

§888c4 BLZ21O0

b

Ret. hem 87
Page §

Note: Always use original
equipment parts. Uss of ssrvico/
replacemant parts other than the
original equipment parts may
void your warranty.

————

.

12 !

0e® )

N b / e
S b BN
AT WA 57
° 1 \)'6 Ret. Item 80

Page &

- 26

29

11- 'dwuely auuy 8a:

Part No. 309328

80 20 RewW 80



45" Lawn Tract

or Model 3583-5400

Always giva the following Information whan erdering repair parts:

1. The PART NUMBER;

2. The PART NAME;

3. Ths QUANTITY DESIRED,

4. Tha MODEL NUMBER (As shown on

Model Plate),

Send your pan otdets per ths instructions on the front page,

To tell if a part Is the

Do not use the key numbers when ordering repair parts
All replacament paris will ba suppliet in curremt praduct
A handling fee ig applicable to emali parts orders,

laft or right hanged ane, stand behind yaur mowar.

, always use the part numbers.

lor colors or in a neutral color,

Kay
No. | Part No, Dascription
1 1500 | Locknut, 1/2-13 Thd,
2 122207 |* Screw, Hex Hd 3/8-16 % 5 in.
3 302865 | Ball Joint Assambiy
4 46662 |  Nut, Hox Jam 3/8-24 Thd.,
5 302884 | Drag Link Assembly
8 57158 | Ball Joint
7 36625 | “E"Ring
8 52407  Bearing, Front Spindle
9 303200 [ Front Axle Assembly
¢ 83873 1 Cover, Axls Fnd
1 6421 Flatwasher
12 40394 | Hub Gap
13 49613 Bearing
14 24167 | Valve Stam
15 49401 | Wheel, Front
16 57914 | Tirs, Front
17 120869 |* Nut, Hex 3/8-24 Tha,
18 120382 (* Lockwasher, Split 3/8-1a.
19 9781 [ Front Spindle Assembly, L.H.
20 300327 | Tis Rod Assembly
21 9180 | Front Spindle Asembly, R.H.
22 $8245 | Bolt, Front Axle Pivot
23 708 | Zerk, Grease 1/4-28 Tha
24 2483 | Spring Washer
25 1489 | Locknut, 3/8-18 Tnd.
26 [ 301251 Steering Wheei
27 456378 | Aol Pin, 1/4-2 in,
28 1 271508 | Nut, Jam 716-20
29 58243 | Shaf, Stasring Whesl

Part No. 308328

598824 BLETO

_] Kay I

e No. | Part No, DE&'!E‘_‘,?LI___M_
30 £8244 | Pinion
31 801410 [ Bushing
32 58274 1 Dowsll Pin |
a3 22285 | Washer ;
34 | 301398 | Flatwasher J
35 21682 | Flatwasher, 3/4 In,
38 58289 | Sector Gear
37 52408 | Ecoentric, Steering Adjust
38 180177 [* Screw, Hex Hd 1/2-13 x 1-172 In,
39 1498 | 1ocknut, Hex 5/16-18 Th,
40 50947 | Screw, Wa Hex 3/8-16 x 1-1/4 In,
41 57563 | Brackst, Stablfizar
42 122017 | Screw, Hex Hd §/16-18x 1 in,
43 35498 | Scrow, Wa Hox Hd 5/16-18 X 34 In,
44 120638 | Washer, 328 x 60 %11
45 |Transaxlg o Psarlass, Modal 801
46 20507 | Bolt, 5/16-18
a7 57217 | Brackat, Braks Rod
48 271184 | Nut, Hex Keps 5/16-18
49 45602 | Washer, Flat.333 x .87 x 119
50 57744 | Spacer, 3/4 x 1-1/4 X 1-41/64 In.
51 55893 | Tire, Rear
52 56356 | Whesl Assambly, Rear
53 22053 | Retaining Ring
54 180089 |  Screw, Hex Hd Cap 5/16-18 % 2-3/4 In.
55 38628 | Sguare Koy
56 120393 { Washer
57 180088 {  Screw, Hex Hd Cap 5/16-18 x 2-1/4 In,

() Standard hardware tems - may ba

purchasod locally.

(") Contact Tecumseh/Poariass author-

I1@gdwe] auuy

izad service dealsr for parts and
warranty.
el

§

82:80 20 Rew

80



ol e

| Repair Parts
45" Lawn Tractor Model 3583-5400

Note: Always use original
equipmant parts, Use of service,
raptacemant parte other than thel
original equipmant pans may
vaid your warranty.

Al unnumbered {tsme are Interchangoabte |

with the opposiie side.

Part No, 308328

89889¢L 6B4L2SIO0 112qdue] suuy DE:80 20 ReW BO
]



Repair Parts

45" Lawn Tractor Model 3583-5400 _
Ka!
No. | Part Ne. | Description —f N_! Parl No, | Dasstiption
1 307681 | Seat 46 300184 |  Boot, Ignition Switch
2 995348 |* Screw, Taptite 1/4.20 x 1/2 In. a7 300425 | Choke Control
3 58221 [ Mounting Bracket, Seat 48 | 300175 | Dash, Plastic Cover
4 20507 | Shoulder Boit 49 180022 1" Screw, Hex Hd 1/4-20 x 1 In,
5 300634 | Bel Guide 50 120228 {* Serow, Hex Hd 5/16.18 x 5/8in.
6 | 300802 Screw, Taptite #10-24 x 1/2 |a. 51 307332 |  Seat Bracket, Support LH.
7 301542 |  Screw, Hex Hd #1024 x 1 In, 52 120393 |* Flatwashar, 11/32 In,
8 56676 | Shoulder Bolt 53 120838 | Lackwashor, Spiit 5/16 In,
9 271166 | Nut, Keps #10-24 THd, 54 122007 |* Scrow, Hex Hd 5/1 6-18 x 3/4 in.
10 [ 301425 | Support, Hood 58 1498 | Locknut, §/18-18 Thd,
11 307035 | Hood 58 300844 | Belt Guide
12 301540 | Refloctor, Headlight, Rt.H, 57 805846 |  Screw, Hox Hd 1/4-20 x1/21n,
131 302333 | Lens, Heaglight 58 | 180020 |* Scraw, Hex Hd 1/4-2C 3/ In,
14 67786 |  Scrow, Plastite #5 x 1/2 In. 59 307335 | Fender Assembly
15 { 301541 | Refisctor, Headlight, L.H. 60 65021 | Edging Fendar
18 57478 | Spring, Hood 81 53205 | Cover, Spring
17 303037 | Hood, Lowss 62 305604 { Pad, Hood Foam
18 301452 | Decal, Heat Reflector 63 307339 | Bracket, Fender
19 2782 Lever, Mower Drlve Gontrel 84 305770 | Decal, Caution
20 120238 [ Jam Nut, 1/2-13 Th. 65 58277 1 Swich
21 804438 | Knob 66 49335 | Spring, Seat
22 308598 | Heat Shield 67 §3744 | Clip, Seat
23 300808 | Scraw, Plastite 1/4-20 x 3/4 In, 68 305602 | Pad, Hood Feam
24 9129 Bracket, Retaining 89 308803 | Pad, Hood Foam
25 120368 |  Flatwasher, 174 In. 70 [ 300292 | Bracket, Seat Stop
26 1288 | Brackst, Cable Retainer 71 307374 | Console
27 36208 | Pulley 72 2968 [ Spacor, Flatwashar
28 67322 | Shoulder Bolt 73 20884 | Retaining Ring
29 300304 | Cap, Fusl Tank 74 57196 { Rod, Clutch Pedal
30 44811 | Scraw, Taptite 1/4-20 x 3/4 In. 75 12382 | Foot Pad, R.H.
a1 803043 [ Fuel Tank, 2 Gal, 76 57847 | Spring, Return
41008 | Clamp, Fuel Line 77 48160 | Pad, Clutch/Brake
47452 | Tubing. Fuel Line 78 68903 | Decal, Parking Brake
9197 | Brace, Dash 79 300308 | Brake Pedal Assambly
1802 | Looknut, 1/4-20 Thd, 80 307336 | Main Frame
9132 | Dash, Metaf 81 120382 Flalwashor, $/18 in,
9744 | Bracket, Fuel Tank 82 55273 | Nut, Hex 5/16-18 Tha.
8208 | Brace, Dash & Fuel Tank 83 12381 | Foot Pad, L.H.
300510 | Throttle Contral 84 9784 | Bracket, Grills, R.H,
120622 | Nut, Hex #8-32 Thd, 85 9785 | Bracket, Grille, LM,
300508 Knab, Throttle Controf 86 58030 Scraw, Hax Hd 5/16-1 8x 3/4 In,
159585 | Seraw, Pan My #8-32 % 5/8 In. 87 563681 | Bracket, Axle Suppon
158843 | Screw, Pan Ha #10-24 x 5/8 In. ag §2077 {  Exhaust Tube
302049 | Decal, Dash LH. ag 35287 Screw, #8-32 ¢ B2
300445 Decal, Dash B.H.

Pt No. 909328 '"

5888924 BALE1O

(") Siandarg hardware itam:

S - may be

putchasad locatly,

1 Iaqdmeg auuy

IE:B0 20 Rew BO



k-3

! Repair Parts

]

45" Lawn Tractor_l\fodel 3583-5400
Motor Part 23 38 - Mator Pa:l .
& 6 [y -4 -3

%

2
: r

S9B824L BLZ1IO0

I11e2gduwe]g 2uuy

All unnumberad ltems are inter-
changeable with the apposite
s8lda,

Note: Always use original equip
ment parts. Use of service/replace-
ment parts other than the original
equipment parts may void your
warranty,

Ref. articte 80 ?
page &

g
l

Ret. article 45
page 8

Part No, 300328

2E:BO 20 Rey

=]8]



N —_____ RepairPams T _

e

45" Lawn Tractor Model 3583-5400

Key T Ty
Part No, Daseription No. | Part No, Description |
41482 | Clip, Cable 28 | 57476 Switch 3
35258 | Screw, Taplito #10-24 x 3/8 In. 27 1499 Locknut, 3/8-16 Tha,
57444 | Wire Tie 300783  Shoulder Dol
47828 | Qap, Oil Draln Tube 57203 | Brake Hod
52404 | Tuba, Oil Drain 56358 |  Spring, Cluteh !
Engine |~ See Footnote Balow 120220 | * Screw, Hox Md 5/16-18 x 5/8 Iny
58358 | Guids BeltDrag Link 524011 Balt Guide
304438 | Knob 120228 | Screw, Hex Hd 5/1 6-18x 58 In.
120238 | Jam Nut 1/2-13 Hey 48148} Sorew, Taptita 3/8-16 x 1 In.
302717 | Shift Lever 35 307337 | Hitch Frame
302445 | Shift Tube 36 57187| Washer, Spoclal
1498 Locknut, Hex 5/1 6-18 Thd. 37 137185 Cotter Pin
57220 Serw, Pan Hd 38 548731 Trough, Oil Drain |
300634 | Balt Guide 38 58538 |  Wire Retalner |
302716 Assembly, Shilt Bracket 40 305637 | Pulley, Engine
45602 Washar, 516 |n. 41 57555 Koy, 1/4x 1/4 x 1-1/2 {n.
86255 | Screw, Hex Hd Nylon 1428 x 34 1. 42 804246 |  Spacer, Englno Pulley
50947 Screw, Taptite 3/8.16 X 1-1/4 In. 43 22053 Ring, Retaining
138488 |  Starwagher 44 3021] Koy, Woodnuff
57204 [ Rad, Clutch 45 546921 Pulley, input
45892 | Carriage Bolt 3/8-16 x 1172 In. 48 56431} Washer, Pilot
22 300154 | ldler Arm 47 57556 | V-Balt
23 9240 | Bulkbaag 48 215668 Serew, Hax Hd 7/ 6-20 % 3/4 In, |
24 303031 Pullsy, Idlar 49 120383 { ~ Lockwasher, Spiit 7/16 fn.
25 39859 | Bell Retainer 180078 | Screw, Hex Hei 5/18.1 x 2:1/4 In.

(‘) Standarg hardware items - may ba

Purchased locally.

Fart No, 809323 ———

112qdue] 2uuy EE'BD 20 ReW 80

gd S9B92L 6BL210



oT1-

___Hepair Paris

45" Lawn Tractor Mode| 3583-5400

S

Al unhumbered ltems are
interchangsabis with the
Opposiie side,

Nots; Always use original
equipment parts. Use of
sarvice/replacament paris
other than the original
squipment parte may void
your warranty,

S988c24 BLZ2T0

19%(5 i\\
>

1

I112qdwe]y auuy

-

PartNo. 309328

EE:BO 20 ReW B8O



L

Repair Parts

45" Lawn Tractor Model 3583-5400

Koy REY‘F e -
No. { Part No. Daserlption No. | Part Neo. Description
1 58329 { Hand Grip, Height Adjust Levar 26 9186 | Link Assembly, Right Side
2 58325 Knob, Height Adjust Laver 27 57744 | Spacsr
3 58326 |  Spring, Helgh Adjust Lever 28 | 307334 Bmce‘He@htAWustLeverSuppon
4 301897 [ Decal, Height Adjust 29 §8333 | Brackat, Haigth Adjust L.avar Suppon
5 300339 Caver, Helght Adjust Lever 30 39298 Pulley
6 300302 | Scraw, #10x 1/2 In. 39 8149 | Bracket, Retainer
7 [ 301538 | Screw, #10x 1 In, a2 58336 | Shoulder Bolt
8 58330 | Actuator Rod, Haight Adjusl Levar 33 8260 | Hair Pin Cotter
] 2143 | Lever Height Adjust 34 9239 { Clevis
10 35287 | Screw, Hex Wa Hd #8:32 x %4 In, 35 | 120373 | Nut, Square 5/16-18 Tho.
A 9435 | Pointer, Height Adjust Lavar 36 { 800317 | Pin, Clavis
12 [ 138470 | Lockwasher, Ext. Look 87 1 802213 | Cabls, Deck Lift
18 | 300311 | “E"Ring 38 120818 |* Nut, Hox 1/4-28 Tha.
14 44108 | Wide Flange Locknut, 5/46-18 Thd. 139 126211 * Cartlage Bolt, 5/16-18 x 578 in.
15 1488 | Locknut, Hox 5/16-18 The. 40 301440 | Cable Assembly, Blade Engage
18 300310 {  Pin, Clevis 41 120396 |* Flatwasher 17/32 In.
17 35498 Serew, Taptite 5/16-18 x 3/4 In. 42 58247 Nut, Adjusting
18 300171 | Shouider Bolt 43 9117 | Bracket, Rear Hanger
19 430455 | Screw, Pan Hd 5/16.18 x 9716 In. 44 9669 | - Rear Lilt Assembly
20 301551 | Washer, Cutvad 11732 In 45 120875 1* Nut, Hox 1/4-20 The,
21 180077 | * Serew, Hex He 5/16-18 x 3/4 I, 46 39522 | Ciovis Pin
22 | 301239 Paw Agsembly 47 1 120372 [* Nut, Square 1/4-20 Thd.
23 | 301238 | Quadrant Assembly 48 121222 1* Pin, Colter 3/32 x 3/4 In,
24 180079 |* Screw, Hex Hd 51618 x 1 In. 49 8405 | Rear Clovis, Lifi Cablo
25 1502 {  Logknut, Hex 1/4-20 The.
(*) Standard hardware ifams - may bg
Part No. 309324 T — purchased locally.

11°-d

5988c4 BLZTIO

[12qduwe] auuy

+E:80 S0 Rew

80



L Hepair Parts ]

45" Lawn Tractor Modal 3583-5400 ]

All unnumbered ama
are Interchanganble
with the apposito sids.

70
85
b4 Note: Always use original
equipment parts, Use of service/ 85
raplacement parts other than the
orlginal equipment parts may

vold your warranty,

Pt No, 300328

H R
21 -d 59892 BLZ1O 112qdwe] auuy SE:BO 20 ReW BO



g€1-d

L

~Repair Paris

_

45" Lawn Tractor Model| 3583-5400

Key Key
No. | Part No. | Deseription No. |Part No. | Description —
h uard 46 300108 | Bracket, Wheal Mount, L, H. |
; sggg;g gp:{:\;('sransion 47 58250 | Bracket, Lift R H.
3 9401 | Extansion, idler Arm 48 55787 Sprlng._ Discharge Chute
4 180077 [~ Scraw, Hax Hd 5/16-18 x 3/4 In. 49 67317 | Rod, F'IVOI.
5 | 300178} Brackel, Idier 50 57360 | Bracket, Pivot -
§ 300180 | Shoulder Bolt 51 271184 | Nu'l. Kops 5/16-18 Thd.
7 44108 | Nut, Hex Wida Flange 5/16-18 Tha. 52 57314 | Skid Bar o
8 120393 |  Flatwasher 11/32 In. 53 1255;; ' Svahrrla‘g: llaol:. 5/16-18 T'hd,
L] 306973 | Brake Pad 54 29767 aol Axle
10 41601 1 Rovat, Brake Pad 55 52584 | Whael, Dack
11 986416 | * Flatwasher 3/8 In, 56 | 300102 | Bracket, Wheel Mount R.H,
12 1498 | Locknut 5/18-18 Thd., 57 3957: ?crew,dl'\lzx f:‘d 3/8-24x 1 In,
13 35410 { Sprin 58 248, ormed Washer
14 1499 L(?ckr?m, 3/8-16 Thd. 59 56821 Blade 36"
15 271172 [ * Keps Nut, 1/4-20 Th. 60 300345 |* Sqreur, Hax HE 5/16-18 x 1-%/8 in.
16 300491 | ldier Arm Assembly {Inc! Nes, 9 & 10 61 421;; gnc.i”e;!angab’l,ocknut 5716+18 Thd,
17 1346 ) Retainer, Beit 62 5 vill Assembly
18 121954 |* Screw, Hex Hd 1/4-20 x 2 in. 83 1282 | Locknut, Flanga
19 303080 | Puliay, ldler 64 56365 | Flatwasher
20 57325 { Carriags Bolt, 3/8-16 x 2 In. €5 56390 | Puliey
21 122017 | * Serew, Hox Hd 5/16-18 X1In, 86 51449 Spaqer
22 58247 |  Nut, Adjusting 67 49562 | Bearing
23 58308 | Rod, Dack Mitch €8 50818 Spgcsr,Tube
24 301091 | Bracket, Deck Frant 89 555647 | Quill )
25 8260 | Halrpin Cotter 76 50816 | Dust Shield
286 58316 |  Lilt Support Plate 71 568425 | Saddle & Shaft Assembly
27 35214 1 Flatwasher, 21/64 In. 72 120228 |* Screw, Hex Ho 5/16-18 x 5/8 In,
28 40888 | Screw, Taptite 1/4-20 Thd, 73 304076 | Quill Assombly
29 1502 | Locknut, 1/4-20 Th. 74 120377 | Locknut 3/8-18
30 | 300238 | Belt Guard 78 | 304077 Pulley
31 | 303247 Blade Brake Assembly {Incl. Nos. 0 & 33) 76 120382 | Lockwasher, Spli 2/8
32 300315 | Rod, Brake Reloease 77 58128 | Spacor, Tube
33 135624 { Mivet, Brake Pad 78 28164 | Quill
34 1343 | Idler Arm 79 58165 | Saddle & Shaft Assembly |
35 [ 300215 Spring 80 { 300142 | v-Balt |
35 303029 Pullay, Idier 81 58125 | Quill Assembly
37 41860 |  Shoulder Bopt 82 50634 | Scraw, Hex I4d 5/1 6:18x 7/8 in }
38 4107 | Fiatwasher 83 | 100204 Pulloy Half
39 45802 | Shouldar Bot 84 58162 | Quill
40 1 120834 I Seraw, Hox Hy 5/16-18 % 1/2 In, 85 58122 | Saddle & Shaf Assembly ‘
41 57318 Rotainer, Bolt
42 | 58251 Bracket, Lift LH, J
43 305546 | Mower Dack t
44 306423 | v-Beit I
45 303014 Blade, 9/52 . ,
!
(') Standard hardware itams - may he
Farl No 306928 e Pﬁgigcilocally.

598924 BL2TO

112qdwe] auuy

NN‘TH

SE:BO 20 ReW 8O0



4,.;_._E4-M, S

_ " RepairParts ]

45" Lawn Tractor Model 3583-5400

=

WIRING DIAGRAM

This diagram is designed to be used as & wiring diagram.
We recommend that unless you are fully qualified to maka
repalrs on the electrical system on this untt, you take It 1o a
competent rapeirman for such werk of adjusiments, If wiring
18 incorregtly hoaked up, angine electrical system can be
Emaged.

ANl unpumberad ltems are Inter-
/ hangeabls with the apposite eide.

Note: Always use orlginal equip-
meni pans, Use of service/re-
placemant parts other than the ;
original equipment parts may vold
your warranty,

12 %q
Whr‘xelgmen
J Blug

Green

fKey 7 Key
| Ne. | Pert No. Deacription No. { Part No. Description
1 575471  Switch, Seat 19 300362 | Wire Harnesy
2 302257 Battety 20 300334 } Light Switeh
3 120854 |  Screw, Hex Md 1/4-20 x 5/8 In. 21 57768 [ Bulb, Indicator
4 675521  Rod, Battery Top 22 300965 | Light Harmoss
5 120375 | Nut, Reg Hex 1/4-20 23 800220 | Safsty, Switch
8 120380 | Washer, Split . 268 x .49 % .07 In. 24 302033 | Fugse
7 120892 | Washer, Fiat 281 x .63 x L0865 in, 25 120368 | Nut, Reg Hax 5/16-24
81 300626| Kay, ignitien 28 138485 | Washer, 320x .61 x.03
8 1 271172 Nut, Hex Keps 1/2-20 27 1502 | Nut, Reg Hex 1/4.2
10 §8277 | Switeh 26 187745 | Screw 1/4-20 x 8/4 in,
11 271184 ) Nup, Hax Keps 5/16-18 29 53716 | Solencld
12 575511 Rod, Baitery 30 57476 | Switch
13 122017 1 Screw, 5/16-18 x 1in, 31 303064 | Assembly, Light Wire
14 1498 Locknut, Reg Hex 5/16.18 32 525721 Bulb, Headlight
18 138838 | Washer, Rey .32 x .61 x,02 In. 33 41482 Clip, Press Wire
18 56511 | Ground Wire 34 54888 |  Fatainer, Wire
17 ] 300193] Nut5/48.32 Las J 305511 i Connector
18 300295} Switch 38 3064311 Wire Aasgrm,f_xg@)lgs_a.a_t_i )
14 Part No, 308320
I12gdue] auuy LEBO 20 RelW 80

58988c4 8L210



- TONTACT ANY OF

DYNAMARK - or any ot

THE FOLLOWING DISTRIBUTORS: Parts 1
her CANADIANA, WESTERN INYERNATIONAL INCORPO

INCORPQRATED product.

ALABAMA
Automotivo Elect. Serv
415-419 Morichan St
Huntavilie, AL 35807
(205) 539-2181
AL WATS BOD421. 1722
MCEANE

CALIFORNIA
Bifliou's
75 No D Strant
Porterviile, CA 93257
(200) 784-4102
CA WATS 800-228.7286
WATS 800-245-5468
FAX (2097 784-4108
|auto)
teelgh

COLORADO
Spitzer Ing. Prod. Co.
6501 N Washington
Thornten, CO 80229
13053) 287-3414
FAY (308) £87-0545
(muto)
heetyh

FLORIDA
G.L O Products ine.
14201 8. Belcher Rd
Lergo, FL 33543
(812) 830-9723
FL WATS 600-292-4567
FAX (813) 530-8803
{autc)
‘c.o.h
adco Distributors ine
4909 Victor 8L, Box 5458
Jachaanviite, FL 32207
0458

(904 733.7057
FL waTs &00-727-8701
FAX (804) 737-957G
(autoy
bes.g0

HLINOIG
Garmoc Bistr. Inc
2820 N Maraheim Road
Frankiin Park_ 1L £0131
(312) 455-3586
FAX'(312) 455-6069
{autn)
e fgh
Smali Engino Pasts
3515 Auburn &,
Rockford. Ii, 61103
(815) 964-17584

“etg.h

INDIANA
Thompson Sales & Sorv.
2400 W Riggo Qoag

Gary, IN 48408
(?18) 88D-5282
FAX (219) 980-3283
{PBX)

‘eefg.h

owa
Bruce Enging
1820 N.W. 861
Des Molnes. 1A 50320
{515) 278-5151
Becordor WATS
8Q0-747- 1828
“b.ee,lg.h

58884

KANSAS
Cailaday Hdwe. Co.
201 N Plum. Box 786
Hutchinson. KS 67601
(316) 663-4477
‘a,d.o
KENTUCKY
Auto-Elnctric Ing,
715 W. Hwy 80, Box 671
Somsrsel, KY 42501
(808) 879-117:
‘cotgh
Sayce Mili Suppiy Ca.
506 £ 15t Gt
Hopkinavilis, KY 42240
(502) 888-3335
FAX (502) B86-3335
{PBX ext 43)
‘betgh
Kantueky Englne Service
1003-08 € Broadway
Loulgviite, KY 40204
{502; 587-7476
‘beatgh
LOUISIANA
Unitod Engine Serv., inc.
11923 Clovatiang Ave,
Baton Rougs, LA 70800
(504) 201-2822
FAX (804 292.2445
{puto)
‘ce.lg9.0
MARYLAND
Gonter Supply Co,
6802 Industial Dr #2038
Boltevllia. MD 20708
(301) 595-0850
‘b.eetgh
Kunkel Service Go
6262 Frarkford Avo
Baltimore, MD 21204
(301) 377.4008
MD WATS 800-402-8886
FAX {301) 325.1814
(auto)
*b.eel,gh
MASSACHUSETTS
Mortton B Cofling Co.
300 Birnio Avo Box
70058
Springfield. MA G107
(413) 732-744
‘eegh
Crandall-Hicks Go,
30 Oak St
Westboro, MA 01581
{817) 888-2808
MA WATS B00-672.9842
FAX (617) 898-2160
(auto)
*b,o
MICHIGAN
Air Gooled Enging Div.
1116 26th Ave,
Menominea, M{ 405558
(906) 863.6337
Mi WATS 800-662-4825
WATS B00.324-9334
FAX (008) 883-1204
(PBX)

‘eofoh

B4c10

The Factory Branch

440 £ Prospact

Jacksan, Mi 48204

{517) 783-2766

FAX (5317) 783-4155

{auto)

‘cefgh
MINNESOTA

Hance Distr

12795 16th Avp. N.

Plymaouth, MN 55441

(612) §56-2209

FAX (612) 5502866

(euto)

*beotgh

MISSOUR!
Gunthor's Sarv. & Supply
7320 Wornall Hoad
Kanses City, MO 64114
(816) 523.1952
‘adefg.h
Wilson Engino & Parts
Ine,

4159 Shoreline Drive
Eatlh City, MO 63044
(314) 738-1913
WATS 800-367-2767
FAX (314} 739-8757
(auto}
*bdefoh

NEW JERSEY
Powor Distributors, inc,
7% N. Figld Ave,
Edison, NJ 08837
(201} 225-4922
FAX {201) 225.4922
{auto)
)

NEW YORK
Loogior & Ladd Inc
3950 Broadway, Box 214
Buffalo, NY 14225
{71€) 884-0600
‘cs
Sustvater Dist, Ing.,
Ciinton Road, Routa 128
New Hartford, NY 15413
{315) B54-5581
‘celgh

NORTH CAROLINA
Disie Salce Co. Inc.
8920 Summit Ave .
Box 1408
Brawns Summit, NG
27402
(919) 375.7500
WATS 800-432.1080
FAX (918} 274-2758
fauto)

‘vefgoh

OHIo
American Powar Distr.
2430 Tremainsvills Rd.
Bax 5815
Toledo, OH 43613
(4193 475.7261
FAX (416) 4750487
{etto after 8.00 pmy
‘8,0.8,gh

or: HOMKO

Smalt Engine Distr.
5260 N Dixio, Box 14481
Daytan, OH 45¢14
(B13) 278-8241
‘b dolgh
PENNSYLVANIA
Biucmont Co.
11101 Frankstown Road
Plitsburgh, PA 16235
(412) 242-1622
PA WATS 800-344-1200
WATS 800-431-2716
FAX (412) 243-5673
{auto)
“beefgh
Seranton Auto Ignition
1133-1138 Wyoming Avo
Beranton, PA 18500
(717) 342-8138
‘bigh
SOUTH CAROCLINA
Magnuto & Etset Servioe
108 Assambly St
Columbie. SC 29201
{803) 771-4044
SC WATS 800 522 11
WATS 800-334-4832
FAX (803) 256.2727
Tcedgh
TENNESSEE
Chilton A/C Enginos
319 4th Ave. S.,
Box 150808
Nashville, TN 37201
{615) 254-1634
FAX (615) 2426618
(aulo)
*beelgn
Ace Distr. Inc.
2103 E. Magnolia Ava,
Knoxville, TN a7a1,
(615) 5245359
TN WATS 300-242-9004
FAX (615) 524-8263
(auto)
‘c.e.foh
TEXAS
Marr 8ros. Ine.
420 E. Jefferson
Dallas, TX 76203
(214) v48-7387
FAX {214} 8468.6255
{auta)
‘adelgh

8

[12gduwe] suuy

LAWN SCOUT -
RATED or NOMA OUTDOOR PRODUCTS

AMF - TURIMASTER .

Migtand Small Engine
Sales
106 Carfton, Bey 4215
Midtand, TX 79704
(915) 684-6853
“b.detgh
VIRGINIA

NorVa Small Engings
7010 Welllngion Rd
Manasase, VA 22110
{703) 369-3347
‘cetgn
RBI Corporation
101 Cedar Ridge Rd
Lakeridge Park
Ashlang, VA 23005
(804) 79& 1535
FAX (804) 798-257¢ (&uto)
‘betgh

WASHINGTON
Pacific A/C Engino inc
7628 2nd Ave S
Seatlle, WA 03108
{206) 767-2724
cu.th

WISCONSIN
Praotke A/C Eng
4050 N. 1281h St
Brooklield, Wi 53003
{414) 781-701¢
‘cofph
Wigger! Brotisers
4th & Jay Box 1267
La Croese, Wi 54501
(608) 784-4700
‘b.eodgh
CANADA

Nowa Ouldoor Peod, ing
185 Orandg Rd
Brampion, Onaio Lew
twa
(416) 4571433
il

Fey. 10730080

—————
{*) General Information
Codes:

(@} Advance Paymeany
Roguirod

{b) Aceents Credit Careis
{c; G.Q.L. chay

{dy Na C.O.D

(e) Actessorias Avaitable
{fy Briggs & Svanon deainr
or dislribuor

(0) Tecumas Peorcss
dealer or dlauistor

(h) Faote deater or
distriblitor

(i) Deals: salos only,
contact for closest deale;

14

LEIBO 20 Rew 8D



